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23-1-0017601T029_TR1-A201-R03

Measurement diagrams

1.1 External antenna

2.201_H_field_UMTS_FDD_B02_CH_9400

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5
EUT Position: lying

Operator: PSt

Operating Mode: UMTS_FDD_B02_CH_9400
Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C
EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 23-1-00176S32_C01
Power: 12V DC
Full Spectrum
60T
50+
401
301 FCC15.209 Maanetic Field
20447,320 kHz v
c -21,102 dBpV/m
S 10T
s T 34,520 kHz
° ot -29,989 dBuV/m
% -
% 10+ 52,680 kHz
- L -34,911 dBuV/m 521764505
4,194000 MHz
20T v 69,960 kHz |
. -39,228 dBpV/m 19,753 dBpV/m
-30T
] v
-40T
-50T
9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M

23-1-0017601T029_TR1-A201-R03

Frequency in Hz
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23-1-0017601T029_TR1-A201-R03

2.202_H_field_UMTS_FDD_B02_CH_9400

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

standing

PSt

UMTS_FDD_B02_CH_9400

Humidity: 44% rH; Temperature: 20.2 °C

1

Passed

PMT number: 23-1-00176S32_C01
Power: 12V DC
Full Spectrum
60T
50k
401
301 FCC15.209 Maanetic Field
207717,320 kHz 4
c 1,841 dBuV/im
S 107
1 -
3
c OoT 34,520 kHz
5 T 30,935 dBpVv/m
o -10T
- -
1 52,760 kHz
-20 v -36,116 dBPV/m
- 26,166000 MHz
-30+ Av4 19,750 dBHV/I’TI
m v
-40T
-50T
9k 20 30 50 100k 200 300 500 iM 2M 3M  5M 10M 20 30M

23-1-0017601T029_TR1-A201-R03

Frequency in Hz
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23-1-0017601T029_TR1-A201-R03

2.401_H_field_UMTS_FDD_B04_CH_1513

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

PMT number:
Power:
60T
50k
401

3017

20717,240 kHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

standing

PSt

UMTS_FDD_B04_CH_1513

Humidity: 44% rH; Temperature: 20.2 °C

1

Passed

23-1-00176S32_CO01
12V DC

Full Spectrum

FCC15.209 Maanetic Field

v

e -20,593 dBuV/m
S 10T
=3 -
m
©° -4+
c 0 34,520 kHz
s T -29,207 dBUV/m
2 ol M7e2 760 kHz
- 1 -35,855 dBuV/m
25,790000 MHz
20+ v ;
20 69,960 kHz 19,823 dByV/m
- -39,273 dBpV/m
-30T
i v
401 Y
-501
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

23-1-0017601T029_TR1-A201-R03

Frequency in Hz
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23-1-0017601T029_TR1-A201-R03

2.501_H_field_UMTS_FDD_B05_CH_4182

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

60T

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

standing

PSt

UMTS_FDD_B05_CH_4182

Humidity: 44% rH; Temperature: 20.2 °C

1

Passed

23-1-00176S32_CO01

12V DC

Full Spectrum

FCC15.209 Maanetic Field

v

e F240kHz
s 181,870 dBpV/m
g 1 35,480 kHz
e O -31,378 dBpV/m
=
o -101 52,680 kHz
-t -34,473 dBpV/m 28,022000 MHz
20t v 69.880 kHz 20,291 dBpV/m
- -40,023 dBuV/m
-30T v
14 v
-40T
-50T
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

23-1-0017601T029_TR1-A201-R03

Frequency in Hz
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23-1-0017601T029_TR1-A201-R03

8.02a_Traffic mode UMTS FDD B02 CH 9400

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information

Sample:
Power Supply:

30T
20T

10T

-10T

Radiated emission

Fully Anechoic Chamber
FCC Part 24 / RSS-133
vertical / horizontal

UMTS_FDD_B02_CH_9400

PSt

Humidity : 44%rH; Temperature: 20°C
1

Passed

23-1-00176S31_C01
12V DC

Full Spectrum

1,882000000 GHz
17,646 dBm

FCC Part22 ISED RSSI132

-20T

Level in dBm

-30T

-40+

-50T

-60T

30M 5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 1.88 GHz is uplink frequency of UMTS FDD 2 and not related to emission resullts.

23-1-0017601T029_TR1-A201-R03
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8.02b_Traffic mode UMTS FDD B02 CH 9400

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Comment:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

30T

20T

10T

-10T

23-1-0017601T029_TR1-A201-R03

Radiated emission

Fully-Anechoic Chamber

FCC Part 24 / RSS-133

vertical / horizontal

EMC32 V10.60.20
UMTS_FDD_B02_CH_9400

PSt

Humidity : 44%rH; Temperature: 20°C
1

Passed

23-1-00176S31_C01
12V DC

Full Spectrum

FCC ISED -13dBm

-20T

Level in dBm

-30T

-40%

9G

23-1-0017601T029_TR1-A201-R03

Frequency in Hz

18G
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23-1-0017601T029_TR1-A201-R03

8.02¢_Traffic mode UMTS FDD B02 CH 9400

Common Information

Test Description:
Test Site Location:

Radiated emissions
cetecom advanced GmbH Essen

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 24 / RSS-133

Comm. Link: W-CDMA RMC99 CS

Operating Mode: UMTS_FDD_B02_CH_9400
Exclusionband: 1850- 1910MHz

Environmental Conditions: Humidity: 40%rH; Temperature: 22°C
Operator: MNu

EUT Setup: 01

Verdict: Passed

EUT Information

PMT Sample Nr. 23-1-00176S33_C01
power: 12V DC
Full Spectrum
- FECPART 24 RSS133
-157
-20T
E L
s}
©
= 251
4
g 1
-30T
-3577
18 18.2 18.4 18.6 18.8 19 19.2 19.4 195

23-1-0017601T029_TR1-A201-R03

Frequency in GHz
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23-1-0017601T029_TR1-A201-R03

8.04 Traffic mode UMTS FDD B04 CH 1513

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Comment:
EUT Setup:
Verdict:

EUT Information

Radiated emission

Fully-Anechoic Chamber

FCC Part 27 / RSS-139

vertical / horizontal

EMC32 V10.60.20
UMTS_FDD_B04_CH_1513

S0z

Humidity : 44%rH; Temperature: 20°C
1

Passed

Sample: 23-1-00176S31_CO01
Power Supply: 12V DC
Full Spectrum
30T
i v
20T
1o+ 1,751050000 GHz
22,921 dBm
0__
5
5 -10T1 FCC| ISED_-13dBm
c L
T
o -20T
-
-30T
40
50T
30M 5060 8A.00M 200 300400600 8001G 2G 3G 4G5G6 810G 18G

Frequency in Hz

Remark: Emission at 1.75 GHz is uplink frequency of UMTS FDD 4 and not related to emission results.

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

8.05 Traffic mode UMTS FDD B05 CH 4182

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information

Sample:
Power Supply:

30T
20T

10T

-10T

Radiated emission

Fully Anechoic Chamber
FCC Part 22 / RSS-132
vertical / horizontal

UMTS_FDD_B05_CH_4182

S0z

Humidity:44% rH; Temperature: 20 °C
1

Passed

23-1-00176S31_C01
12V DC

Full Spectrum

v

836,716667 MHz
14,735 dBm

FCC Part22 ISED RSSI32

-20T

Level in dBm

-30T

-40+

-50T

-60T

30M 5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 836 MHz is uplink frequency of UMTS FDD 5 and not related to emission results.

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

9.201_Bandedge_low_Channel_9262_UL_1852.4

Common Information

Test Description: Band-Edge low

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Operating Mode: UMTS_FDD_B02_CH_9262
Environmental Conditions: Humidity: 44% rH; Temperature: 20 °C
Operator: S0z

EUT Setup: 1

Verdict: Passed

EUT Information
Sample: 23-1-00176S31_C01
Power Supply: 12V DC

23-1-0017601T029_TR1-A201-R03 11/31



23-1-0017601T029_TR1-A201-R03

9.202_Bandedge_high_Channel_9538_UL_1907.6

Common Information

Test Description: Band-Edge high

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Operating Mode: UMTS_FDD_B02_CH_9538
Environmental Conditions: Humidity: 44% rH; Temperature: 20 °C
Operator: S0z

EUT Setup: 1

Verdict: Passed

EUT Information
Sample: 23-1-00176S31_C01
Power Supply: 12V DC

Full Spectrum

-10T

-157

20+ 1,910162000 GHz
i 125,204 dBm

251 v

-30T

Level in dBm

-35T

-401

45T

-50T

-55T

1910 1910,2 1910,4 1910,6 1910,8 1911
Frequency in MHz

23-1-0017601T029_TR1-A201-R03 12/31



23-1-0017601T029_TR1-A201-R03

9.401_Bandedge_low_Channel_1312_UL_1712.6

Common Information
Test Description:
Test Site Location:
Test Site:
Operating Mode:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

Band-Edge low

cetecom advanced GmbH Essen

Fully Anechoic Chamber
UMTS_FDD_B04_CH_1312

Humidity: 44% rH; Temperature: 20 °C
S0z

1

Passed

23-1-00176S31_C01
12V DC

Full Spectrum

FCC PART 27

-157

-20T

-25T

-30T

-35T

Level in dBm

-401

-451

-50T

-55T

1709

Final_Result

1709,4 1709,6 1710
Frequency in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1709.862000

-25.44

-13.00

1244

700.0

50.000

184.0

90.0

62

23-1-0017601T029_TR1-A201-R03
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9.402_Bandedge_high_Channel_1513_UL_1752.4

Common Information
Test Description:
Test Site Location:
Test Site:
Operating Mode:

Environmental Conditions:

Operator:
EUT Setup:
Verdict:

EUT Information

Band-Edge high

23-1-0017601T029_TR1-A201-R03

cetecom advanced GmbH Essen

Fully Anechoic Chamber

UMTS_FDD_B04_CH_1513

Humidity: 44% rH; Temperature: 20 °C

SOz
1
Passed

Sample: 23-1-00176S31_C01
Power Supply: 12V DC
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1755.156000 -24.86 -13.00 11.86 700.0 50.000 | H 192.0 90.0 62

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

9.501_Bandedge_low_Channel_4132_UL_826.4

Common Information

Test Description: Band-Edge low

Test Site Location: cetecom advanced GmbH Essen
Test Site: Fully Anechoic Chamber

Test Standard: FCC Part 22.917(a) / RSS-132
Operating Mode: UMTS_FDD_B05_CH_4132
Environmental Conditions: Humidity: 44% rH; Temperature: 19 °C
Test SW Version: EMC32 V10.60.20

Operator: SOz

Remarks: EUT - lying/standing position
EUT Setup: 1

Verdict: Passed

EUT Information
Sample: 23-1-00176S31_CO01
Power Supply: 12V DC

23-1-0017601T029_TR1-A201-R03 15/31



23-1-0017601T029_TR1-A201-R03

9.502_Bandedge_high_Channel_4233_UL_846.6

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

-10T

Band-Edge high

cetecom advanced GmbH Essen
Fully Anechoic Chamber

FCC Part 22.917(a) / RSS-132
UMTS_FDD_B05_CH_4233
Humidity: 44% rH; Temperature: 19 °C
EMC32 V10.60.20

S0z

EUT - lying/standing position

1

Passed

23-1-00176S31_C01
12V DC

Full Spectrum

ECC _ISED _LTE

-157

20T 849,152000 MHz
i -26,388 dBm

-25T

-301

Level in dBm

-35T

-40T

451

-50T

-55T

v

849

23-1-0017601T029_TR1-A201-R03

849,4 849,6 849,8 850
Frequency in MHz

16/31



1.2

Internal antenna

23-1-0017601T029_TR1-A201-R03

2.201_H_field_UMTS_FDD_B02_CH_9400

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

60T
50+
401

147,240 kHz
0,035 dBV/m

30

'
M S

101

Level in dBuV/m

10t
20T ¥
-30T

-40T

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

lying
PSt

UMTS_FDD_B02_CH_9400

Humidity: 44% rH; Temperature: 20.2 °C

1
Passed

23-1-00176S32_C01
12V DC

Full Spectrum

35,320 kHz
+ -30,835 dBpV/m

52,680 kHz
-35,349 dBpv/im

69,960 kHz
-37,101 dBpVv/im

FCC15.209_Magnetic_|Field

v

23,486000 MHz
20,785 dBuV/m

9k 20 30

23-1-0017601T029_TR1-A201-R03

50 100k 200 300 500

Frequency in Hz

1M

5M

17/31



23-1-0017601T029_TR1-A201-R03

2.202_H_field_UMTS_FDD_B02_CH_9400

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

60T
50-
401
301
201

117,320 kHz
1081,400 dBpv/m

0+

Level in dBuV/m

-101
201V
-30T
-401

-50T

35,320 kHz
-30,120 dBpV/m

52,600 kHz
-36,437 dBuVv/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

standing

PSt

UMTS_FDD_B02_CH_9400

Humidity: 44% rH; Temperature: 20.2 °C

1

Passed

23-1-00176S32_CO01
12V DC

Full Spectrum

FCC15.209 Maanetic Field

\ 4

27,794000 MHz
20,437 dBuv/m

9k

23-1-0017601T029_TR1-A201-R03

100k

200 300 500 M
Frequency in Hz
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23-1-0017601T029_TR1-A201-R03

2.401_H_field_UMTS_FDD_B04_CH_1513

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

EUT Position:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

60T
50+
401

307117,320 kHz
-20,646 dBpV/m
20T

101

Level in dBuV/m

-10T
20T v
-30T
-40T

-50T

34,440 kHz
T -29,344 dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

lying

PSt

UMTS_FDD_B04_CH_1513

Humidity: 44% rH; Temperature: 20.2 °C

1

Passed

23-1-00176S32_CO01
12V DC

Full Spectrum

FCC15.209 Maanetic Field

v

52,680 kHz

-34,137 dBpV/m

28,434000 MHz
20,404 dBpV/m
70,040 kHz

-37,626 dBuV/m

9k 20 30

23-1-0017601T029_TR1-A201-R03

100k

200 300 500 M
Frequency in Hz

19/31



23-1-0017601T029_TR1-A201-R03

2.501_H_field_UMTS_FDD_B05_CH_4182

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

EUT Position: laying

Operator: PSt

Operating Mode: UMTS_FDD_B05_CH_4182

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 23-1-00176S32_C01
Power: 12V DC

Full Spectrum

60T
50+
401

FCC15.209 Maanetic Field

3017

v

20717,320 kHz
1,175 dBpV/m

1 35,400 kHz
ot -30,268 dBuV/m

52,680 kHz

101
1 -83,522 dBuV/m 23,558000 MHz

20+ v 71,080 kHz 20,025 dBuV/m

T v 137,698 dBuv/m
-30T

Level in dBuV/m

-40T

-50T

9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz

23-1-0017601T029_TR1-A201-R03 20/31



23-1-0017601T029_TR1-A201-R03

8.02a_Traffic mode UMTS FDD B02 CH 9400

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:

Comment:

Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
Sample:
Power Supply:

30T
20T

10T

-10T

Radiated emission

Fully Anechoic Chamber
FCC Part 24 / RSS-133
vertical / horizontal

UMTS_FDD_B02_CH_9400
SOz

Humidity : 40%rH; Temperature: 20°C

01
Passed

23-1-00176S32_C01
12V DC

Full Spectrum

N
1,882000000 GHz
17,502 dBm

FCC Part22 ISED RSSI32

-20T

Level in dBm

-30T

-40T

-50T

-60T

30M 5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 1.88 GHz is uplink frequency of UMTS FDD 2 and not related to emission results.

23-1-0017601T029_TR1-A201-R03
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8.02b_Traffic mode UMTS FDD B02 CH 9400

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

30T

20T

10T

-10T

23-1-0017601T029_TR1-A201-R03

Radiated emission

Fully-Anechoic Chamber

FCC Part 24 / RSS-133

vertical / horizontal

EMC32 V10.60.20
UMTS_FDD_B02_CH_9400

S0z

Humidity : 50%rH; Temperature: 20°C
01

Passed

23-1-00176S32_C01
12V DC

Full Spectrum

FCC ISED -13dBm

-20T

Level in dBm

-30T

-40%

9G

23-1-0017601T029_TR1-A201-R03

Frequency in Hz

18G
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23-1-0017601T029_TR1-A201-R03

8.02¢_Traffic mode UMTS FDD B02 CH 9400

Common Information

Test Description:
Test Site Location:

Radiated emissions
cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Test Standard: FCC Part 24 / RSS-133

Comm. Link: W-CDMA RMC99 CS

Operating Mode: UMTS_FDD_B02_CH_9400
Exclusionband: 1850- 1910MHz

Environmental Conditions: Humidity: 40%rH; Temperature: 22°C
Operator: S0z

EUT Setup: 01

Verdict: Passed

EUT Information

PMT Sample Nr. 23-1-00176S33_C01
power: 12V DC
Full Spectrum
- FECPART 24 RSS133
-157
-20T
E L
s}
©
= 251
4
g 1
-30T
-357
18 18.2 18.4 18.6 18.8 19 19.2 19.4 195

23-1-0017601T029_TR1-A201-R03

Frequency in GHz
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23-1-0017601T029_TR1-A201-R03

8.04 Traffic mode UMTS FDD B04 CH 1513

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Comment:
EUT Setup:
Verdict:

EUT Information

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-139
vertical / horizontal
EMC32 V10.60.20

UMTS_FDD_B04_CH_1513

PSt

Humidity : 50%rH; Temperature: 20°C

01
Passed

Sample: 23-1-00176S32_C01
Power Supply: 12V DC
Full Spectrum
30T
B v
20T
B 1,751950000 GHz
10+ 23,816.dBm
o__
5
5 -10T1 FCC| ISED_-13dBm
c L
T
o -20T
-
-30T
-40T
50T
30M 5060 8A.00M 200 300400600 8001G 2G 3G 4G5G6 810G 18G

Frequency in Hz

Remark: Emission at 1.75 GHz is uplink frequency of UMTS FDD 4 and not related to emission results.

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

8.05 Traffic mode UMTS FDD B05 CH 4182

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

EUT Information

Sample:
Power Supply:

30T
20T

10T

-10T

Radiated emission

Fully Anechoic Chamber
FCC Part 22 / RSS-132
vertical / horizontal

UMTS_FDD_B05_CH_4182

S0z

Humidity : 40%rH; Temperature: 20°C
01

Passed

23-1-00176S32_C01
12V DC

Full Spectrum

827,016667 MHz
17,260 dBm

FCC Part22 ISED RSSI32

-20T

Level in dBm

-30T

-40+

-50T

-60T

30M 5060 80100M

200 300 400500 8001G 2G 3G 4G5G 6 89G
Frequency in Hz

Remark: Emission at 827 MHz is uplink frequency of UMTS FDD 5 and not related to emission results.

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

9.201_Bandedge_low_Channel_9262_UL_1852.4

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information

Sample:
Power Supply:

-10T

Band-Edge low

cetecom advanced GmbH Essen

Fully Anechoic Chamber

FCC Part 24 /| RSS-133
UMTS_FDD_B02_CH_9262

Humidity: 44% rH; Temperature: 20 °C
PSt

1

Passed

23-1-00176S32_C01
12V DC

Full Spectrum

-157

-20T

-25T

-30T

Level in dBm

-35T

-401

-45T

-50T

-55T

1,849847000 GHz
-25,857 dBm
v

23-1-0017601T029_TR1-A201-R03

1849,4 1849,6
Frequency in MHz
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23-1-0017601T029_TR1-A201-R03

9.202_Bandedge_high_Channel_9538_UL_1907.6

Common Information

Test Description: Band-Edge high

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Test Standard: FCC Part 24 /| RSS-133

Operating Mode: UMTS_FDD_B02_CH_9538
Environmental Conditions: Humidity: 44% rH; Temperature: 20 °C
Operator: PSt

EUT Setup: 1

Verdict: Passed

EUT Information
Sample: 23-1-00176S32_C01
Power Supply: 12V DC

Full Spectrum

-10T

-157

20T 1,910136000 GHz
26,094 dBm
25+ v

-307:

Level in dBm

-35T

-401

-45T

-50T

-55T

1910 1910,2 1910,4 1910,6 1910,8 1911
Frequency in MHz

23-1-0017601T029_TR1-A201-R03 27/31



23-1-0017601T029_TR1-A201-R03

9.401_Bandedge_low_Channel_1312_UL_1712.6

Common Information

Test Description: Band-Edge low

Test Site Location: cetcom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Test Standard: FCC Part 27 / RSS-139

Operating Mode: UMTS_FDD_B04_CH_1312
Environmental Conditions: Humidity : 50%rH; Temperature: 20°C
Operator: PSt

EUT Setup: 01

Verdict: Passed

EUT Information
Sample:
Power Supply:

23-1-00176S32_C01
12V DC

Full Spectrum

1 FCC PART 27

-157

-20T

-25T

-307

-35T

Level in dBm

-401

-451

-50T

1709,4 1709,6 1710
Frequency in MHz

1709

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1709.870000

-21.82

-13.00

8.82

700.0

50.000

18.0

90.0

62

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

9.402_Bandedge_high_Channel_1513_UL_1752.4

Common Information

Test Description: Band-Edge high

Test Site Location: cetcom advanced GmbH Essen

Test Site: Fully Anechoic Chamber

Test Standard: FCC Part 27 / RSS-139

Operating Mode: UMTS_FDD_B04_CH_1513
Environmental Conditions: Humidity : 50%rH; Temperature: 20°C
Operator: PSt

EUT Setup: 01

Verdict: Passed

EUT Information
Sample:
Power Supply:

23-1-00176S32_C01
12V DC

Full Spectrum

1 FCC PART 27

-157

-20T

-25T

-30T

-35T

Level in dBm

-401

-451

-50T

1755,4 1755,6 1756
Frequency in MHz

1755

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1755.118000

-21.76

-13.00

8.76

700.0

50.000

359.0

90.0

62

23-1-0017601T029_TR1-A201-R03
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23-1-0017601T029_TR1-A201-R03

9.501_Bandedge_low_Channel_4132_UL_826.4

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

-10T

Band-Edge low

cetecom advanced GmbH Essen
Fully Anechoic Chamber

FCC Part 22 / RSS-132
UMTS_FDD_B05_CH_4132
Humidity: 44% rH; Temperature: 19 °C
EMC32 V10.60.20

PSt

EUT - lying/standing position

1

Passed

23-1-00176S32_C01
12V DC

Full Spectrum

ECC _ISED _LTE

-157

-20T

-25T

-307T;

Level in dBm

-35T

-40T

451

-50T

-55T

823,848000 MHz
-23,440 dBm
v

823

23-1-0017601T029_TR1-A201-R03

823,4 823,6
Frequency in MHz
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23-1-0017601T029_TR1-A201-R03

9.502_Bandedge_high_Channel_4233_UL_846.6

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions:
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
Sample:
Power Supply:

-10T

Band-Edge low

cetecom advanced GmbH Essen
Fully Anechoic Chamber

FCC Part 22 / RSS-132
UMTS_FDD_B05_CH_4233
Humidity: 44% rH; Temperature: 19 °C
EMC32 V10.60.20

PSt

EUT - lying/standing position

1

Passed

23-1-00176S32_C01
12V DC

Full Spectrum

ECC _ISED _LTE

-157

849,173000 MHz
20T -23,468 dBm
T v

25T

-30T

Level in dBm

-35T

-40T

451

-50T

-55T

849 849,2

23-1-0017601T029_TR1-A201-R03

849,4 849,6 849,8 850
Frequency in MHz

End Of Annex 1
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